

Test Report No <u>4596/19</u> Sassuolo, 21/05/19

Requested by:	VIEW S. Via Mon	NESE (MO)					
For the sample:	Unglazed ceramic tiles of different sizes marked "Serie DOLOMIA".						
On (date): 15	/05/19	Date of receipt in laboratory (sample delivered by the client): 15/05/19					
Test date				From:	17/05/19	-	To: 17/05/19
<u>Worl</u>	·	N 51130 (06/2004) - nd fields of activiti					='
Surface characteristics				Smoot Profile Structu Rough	d ured		
RESULTS							
Average total acceptance angle:							13,5°
Movement area (cm³/dm²):							
CLASSIFICA Group of an		R 181 – 10/2003)					R10
Movement area evaluation group:							
_	ordana Ca ical appro	n /			Prof. M	laria Chiara	Bignozzia

The results reported relate only to the samples tested. No responsibility is taken for the accuracy of the sampling unless it is done under our own supervision. The reproduction of this test report is only authorized in the form of a complete photographic facsimile. Our written approval is necessary for any partial reproduction. This test report consists of 1 pages, this cover included.